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Report No.: BTL-FCCP-2-2502G008

‘Test Mode ‘UNII-3_TX BE(EHT20) Mode_Ant. 1
Power Spectral Power Spectral .
Channel FArEguEney Density Duty Factor ey < D iehs Ll Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 10.20 0.69 10.89 26.81 Complies
157 5785 10.06 0.69 10.75 26.81 Complies
165 5825 9.95 0.69 10.64 26.81 Complies
CH149 CH157 CH165
® ®, ®,
p”
W
Test Mode ‘UNII-S_TX BE(EHT20) Mode_Ant. 2
Power Spectral Powe_r Spectral .
Channel Py Density Duty Factor DN = DI LS (Ui Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 9.54 0.69 10.23 26.81 Complies
157 5785 10.09 0.69 10.78 26.81 Complies
165 5825 9.14 0.69 9.83 26.81 Complies
CH149 CH157 CH165
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= — W“W[ = = N\\‘
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Report No.: BTL-FCCP-2-2502G008
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‘Test Mode |UNII-3_TX BE(EHT20) Mode_Ant. 3
Power Spectral Power Spectral .
Channel FArEguEney Density Duty Factor ey < D iehs Ll Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 10.12 0.69 10.81 26.81 Complies
157 5785 10.02 0.69 10.71 26.81 Complies
165 5825 9.62 0.69 10.31 26.81 Complies
CH149 CH157 CH165
® ¢, T ¢, L. ERE
= I - ) o
= 1

aaaaa

Page 333 of 338




A
3 L L Report No.: BTL-FCCP-2-2502G008

[TestMode  [UNII-3_TX BE(EHT20) Mode_Total

Chanmel| e A sy | Rout
149 5745 15.42 26.81 Complies
157 5785 15.52 26.81 Complies
165 5825 15.04 26.81 Complies
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Report No.: BTL-FCCP-2-2502G008

‘Test Mode ‘UNII-3_TX BE(EHT40) Mode_Ant. 1
Power Spectral Power Spectral .
Channel FArEguEney Density Duty Factor ey < D iehs Ll Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 7.71 0.80 8.51 26.81 Complies
159 5795 7.58 0.80 8.38 26.81 Complies
CH151 CH159
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Test Mode ‘UNII-3_TX BE(EHT40) Mode_Ant. 2
Power Spectral Power Spectral .
Channel TSI Density Duty Factor Dy = Dy Sy Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 8.59 0.80 9.39 26.81 Complies
159 5795 7.97 0.80 8.77 26.81 Complies
CH151 CH159
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Report No.: BTL-FCCP-2-2502G008

‘Test Mode |UNII-3_TX BE(EHT40) Mode_Ant. 3
Power Spectral Power Spectral .
Channel FArEguEney Density Duty Factor e < Dy iehs Ll Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 7.67 0.80 8.47 26.81 Complies
159 5795 7.43 0.80 8.23 26.81 Complies
CH151 CH159
® s ®. pe mE
= o] —
e e [
Lot R
Test Mode |UNII-3_TX BE(EHT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| " 117 (dBm/500 kHz) (dBm/500 kHz) |  Result
151 5755 13.59 26.81 Complies
159 5795 13.24 26.81 Complies
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Report No.: BTL-FCCP-2-2502G008

‘Test Mode |UNII-3_TX BE(EHT80) Mode_Ant. 1
Power Spectral Power Spectral
Channel FArEguEney Density Duty Factor e < Dy iehs Ll Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 4.90 0.78 5.68 26.81 Complies
CH155
@ Commmm
I~
Test Mode ‘UNII—3_TX BE(EHT80) Mode_Ant. 2
Power Spectral Powe_r Spectral e
Channel g Density Duty Factor Ry - (B it Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 3.94 0.78 4.72 26.81 Complies
CH155
] ™~
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Report No.: BTL-FCCP-2-2502G008

‘Test Mode |UNII-3_TX BE(EHT80) Mode_Ant. 3
Power Spectral Power Spectral
Channel FArEguEney Density Duty Factor ey < D iehs Ll Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 4.31 0.78 5.09 26.81 Complies
CH155
® T
Test Mode ‘UNII—3_TX BE(EHT80) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| *" 1) (dBm/500 kHz) (dBm/500 kHz) |  Result
155 5775 9.95 26.81 Complies

End of Test Report

Page 338 of 338




